
APPROPRIATE ASSESSMENT SCREENING 
 

In accordance with Article 6(3) and (4) of the Habitats 
Directive 92/43/EEC 

 
 PROPOSED DRAFT CHARLESTOWN-BELLAGHY  

LOCAL AREA PLAN 2009-2015 

 

  
 

 



 



INTRODUCTION 
 
The proposed Draft Charlestown/Bellaghy Local Area Plan (LAP) is a land use plan 
intended to provide a positive framework for the proper planning and sustainable 
development of the towns for the next six years. Mayo and Sligo County Councils have 
undertaken to prepare the Plan jointly as per the provisions of Section 18 (2) of the 
Planning & Development Act 2000. 
 
An LAP is one of the land use plans prepared in a hierarchy of land use plans including 
the National Spatial Strategy 2000 - 2020, the Regional Planning Guidelines 2004 - 
[...]
mammal species occurring in Ireland. Those which are listed in the Irish Red Data Book 
include Pine Marten, Badger, Irish Hare and Daubenton’s Bat. Common Frog, another Red 
Data Book species, also occurs within the site. Loughs Conn and Cullin support important 
concentrations of wintering waterfowl and both are designated Special Protection Areas. A 
nationally important population of the Annex I species Greenland White-fronted Geese 
(average 113 over 6 winters 1994/95 to 1999/00) is centred on Lough Conn. Whooper Swans 
also occur (numbers range between 25 to 50), along with nationally important populations of 
Tufted Duck 635, Goldeneye 189 and Coot 464. A range of other species occur on the lakes 
in regionally important concentrations, notably Wigeon 303, teal 154, Mallard 225, Pochard 
182, Lapwing (>1,000) and Curlew 464. Golden Plover also frequent the lakes, with 
numbers ranging between 700 and 1,000. 
 
Loughs Conn and Cullin are one of the few breeding sites for Common Scoter in 
Ireland. Breeding has occurred on Lough Conn since about the 1940s when about 20- 30 
pairs were known. A census in 1983 recorded 29 pairs. Breeding was first proved on Lough 
Cullin in 1983 when 24 pairs were recorded. In 1995, 24-26 pairs were recorded at Lough 
Conn and 5 pairs at Lough Cullin. The latest survey in 1999 gives a total of 30 birds for both 
lakes, comprising only 5 pairs, 18 unpaired males and 2 unpaired females. The reason for the 
decline is not known but may be due to predation by mink, possible changes in food supply 
and/or redistribution to other sites. The Common Scoter is a Red listed species.  
 
Agriculture, with particular emphasis on grazing, is the main landuse along the Moy. Much 
of the grassland is unimproved but improved grassland and silage are also present. The 
spreading of slurry and fertiliser poses a threat to the water quality of this salmonid river and 
to the large lakes. Fishing is a main tourist attraction on the Moy and there are a large 
number of Angler Associations, some with a number of beats. Fishing stands and styles have 
been erected in places. The North Western Regional Fishery Board has erected fencing along 
selected stretches of the river as part of their salmonid enhancement programme. Other 
aspects of tourism are concentrated around Loughs Conn and Cullin. 
 



 19

Afforestation has occurred in the past around the shores of Loughs Conn and Cullin. The 
coniferous trees are due for harvesting shortly. It is proposed to replant with native tree 
species in this area. Forestry is also present along many of the tributaries and in particular 
along the headwaters of the Deel. Forestry poses a threat in that sedimentation and 
acidification occurs. Sedimentation can cover the gravel beds resulting in a loss of suitable 
spawning grounds. The Moy has been arterially dredged in the 60s. Water levels have been 
reduced since that time. This is particularly evident along the shores of Loughs Conn and 
Cullin and in the canal-like appearance of some river stretches. Ongoing maintenance 
dredging is carried out along stretches of the river system where the gradient is low. This is 
extremely destructive to salmonid habitat in the area.  
 
The site supports populations of several species listed on Annex II of the EU Habitats 
Directive, and habitats listed on Annex I of this directive, as well as examples of other 
important habitats. The presence of a fine example of broad-leaved woodland in this part of 
the country increases the overall habitat diversity and adds to the ecological value of the site 
as does the presence of the range of nationally rare and Red Data Book plant and animal 
species. 
 
 
16.05.2005 



Appendix 2 - Water Quality Supporting Information 
 
Table of Contents: 
 
Section 1 – Introduction and Layout of Report 
 
Section 2 – Report generated from Water Framework Directive Website 
 
Section 3 – Data compiled from EPA website 
 
Section 4 – Data compiled from Mayo County Council Water Monitoring Office 
 
Section 5 –Non-Technical summary - Charlestown/Bellaghy Wastewater Discharge 
Application to Environmental Protection Agency  
 
Section 6 - Conclusion 
 
 
__________________________________________________________ 
 
Section 1 – Introduction and Layout of Report 
 
This report is aimed at providing technical assistance and back-up data and 
information to the Forward Planning Sections of Mayo and Sligo County Councils, for 
input into the Appropriate Assessment process of the Charlestown/Bellaghy Local 
Area Plan (LAP). 
 
It should be pointed out from the outset that this report does not try to assess impacts 
on, or measure the potential risk to, the water quality of the Mullaghanoe and Moy 
Rivers from developments (both existing and those arising from the Plan) within the 
proposed LAP area. The Environment Section works closely with the Planning 
Section of Mayo County Council during plan formulation to ensure that the 
appropriate safeguarding measures are in place in order that developments arising 
from the Plan do not give rise to adverse impacts on the environment.  
 
Section 2 comprises a report generated from the Water Framework Directive website 
and contains information specific to the Mullaghamore River, including specific risks 
to the river’s water quality and required measures to protect same. 
 
Section 3 contains information sourced directly from the EPA website relating to river 
water quality all along the Mullaghanoe River to its confluence with the River Moy 
c8km to the northwest of Charlestown/Bellaghy. 
 
Section 4 contains information sourced from the Mayo County Council Water 
Monitoring Section, detailing results and the location of the monitoring point just 
downstream of the discharge point from the WWTP. 
 
Section 5 provides the Non-Technical summary of the Wastewater Discharge 
Application made to the EPA in February 2009 (Reference No. D0214-01). Foe the 
purposes of the application, Mayo County Council are the lead water services 
authority and Sligo County Council are the co-applicant authority. 
 
Section 6 provides a brief conclusion.  
 

 20



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 21



 
Section 2 – Report generated from Water Framework Directive Website 
 
 

 
 

 22



 
 
 
 
 
 

 23



 
 
 
 
 

 24



 
 
 
 
 
 

 25



 
 
 
 
 

 26



 
 
 
 
 
 

 27



 
 
 
 
 
 

 28



 
 
 
 
 
 

                                                                                      29



 
 
 
 
 
 

 30



 
 
 
 
 
 

 31



 

 
 
 
 
 

 32



 
 
 
 
 
 
 
 

 33



Section 3 – Data compiled from EPA website 
 

 
 
 

 
 

 34 
 



Section 4 – Data compiled from Mayo County Council Water Monitoring Office 
 
Wastewater Treatment Plant Discharge 
 
Mayo County Council currently monitors all discharges from the Charlestown/Bellaghy WWTP. The Information available within Mayo 
County Council Environment Section covers the period 2005 to 2009. Non-compliant data are highlighted in Table 1 below in red. All 
other sampling carried out at Charlestown for the period specified, i.e. 2005-2009 was in compliance with discharge limits prescribed 
in the Urban wastewater Treatment Regulations 2001. 
 
 
Entity 
Name 

Station 
Name 

Sample 
Purpose 

Sample 
Date 

Ammonium 
(NH4) 

BOD1 COD2 Dissolved 
O2 % 
Saturation 

Ortho-
phosphate 

PH Suspended 
Solids 

Total 
Nitrogen 

Total 
Phosphorus 

Charlestown Outflow Discharge 
Monitoring 

25/08/08 23.064 26 70 40 2.472 7.4 16 24.7 2.619 

Charlestown Outflow Discharge 
Monitoring 

10/11/08 4.713 <2 39 54.2 0.13 7.4 72 7.41 0.168 

Table 1 - Compliance data for Charlestown WWTP under the Urban wastewater Treatment Regulations 2001 
 
 
 
 
 

                                                           
1 Biological Oxygen Demand 
2 Chemical Oxygen Demand 

 35 
 



 
 
 
Figure 1 – Location of downstream monitoring point  - Charlestown Stream (34C28) Station 0100 Bridge W.N.W of Bellaghy  
(X 147505 Y 302542) 
 

 36



Section 5 –Non-Technical summary - Charlestown/Bellaghy Wastewater Discharge 
Application to Environmental Protection Agency  
 
 
A.1 Non-Technical Summary 
 
1. WASTE WATER DISCHARGE LICENCE (BACKGROUND) 
 
Mayo County Council, Aras an Chontae, Castiebar, County Mayo is making an  
application to the Environmental Protection Agency (E.P.A.) for a Waste Water 
Discharge Licence, for the Charlestown / Bellaghy Waste Water Treatment Plant & 
Agglomeration, in compliance with the Waste Water Discharge (Authorisation) 
Regulations 2007 (S.I. No. 684 of 2007).  
 
Under Schedule 2 of the above regulations, the prescribed date for submission of Waste 
Water Discharge Licence Applications for agglomerations (with discharges with a 
population equivalent of 1001 PE to 2000 PE) is Feb 27th 2009. The waste water works 
at Charlestown falls under this category, presently having an agglomeration with a 
population equivalent of 1200 PE, and a BOD load of 92kg/day. 
 
The Charlestown / Bellaghy Sewerage Scheme is currently served by a combined 
wastewater treatment collection system with a secondary treatment plant located to the 
North West of the town. It consists of preliminary treatment, followed by secondary 
treatment with the treated effluent discharging to the Mullaghanoe River. Waste sludge 
used to be dried on drying beds before final disposal off site but this practice has 
ceased. 
 
2. DESCRIPTION OF  EXISTING CHARLESTOWN WASTE WATER TREATMENT PLANT 
 
Charlestown town 
Charlestown is located to the east of county Mayo approximately 25km North East of 
Castlebar.  
It is on the border with County Sligo. The Sligo part of the agglomeration is known as 
Bellaghy, which is located to the north of Charlestown.  
Charlestown is located on the junction of the N5/N17.  The population of Charlestown in 
the 2006 census of population stood at 859 persons. A Geo-Directory database, counted 
between houses and apartments approximately 600 properties in the catchment. DWF at 
the plant was estimated at 320m3/day. 
 
Charlestown Municipal Wastewater Treatment Plant 

 
Charlestown / Bellaghy Waste Water 
Treatment Plant has been in operation 
since June 1982.   
The plant is actually located in Co. Sligo but 
Mayo County Council is the owner. 
 
The incoming wastewater is initially 
received into the preliminary treatment 
facilities where it is lifted by screw pumps to 
screening facilities.  
 

 37



Flows in excess of the design capacity overflow a raked bar interceptor screen and are 
then pumped to a storm discharge by similar overflow pumps.  
Incoming flows are recorded via a flume and level sensor on their way to secondary 
treatment. 

 
Preliminary treatment 
 

                               
 
 
 
 
 
 
 

 
Screenings are removed manually by a raked bar screen. Grit removal and maceration 
equipment do not work on site. 
 
Secondary treatment 

 
 
The screened wastewater then 
flows forward to the secondary 
treatment process which consists 
of an activated sludge process 
comprising an aeration tank 
followed by sedimentation. 
 

 
 
The aeration tank has an estimated capacity of 425m3 while the 
sedimentation tank has a diameter of 8.4m 
 
 

 
A sludge pumping station is provided to return the activated 
sludge from the sedimentation tank to the aeration tank. 
Waste sludge is withdrawn from tanker and disposed at 
Swinford WWTP. 

 
 
 
The old drying beds are now redundant. 
 
 
1.  SOURCES OF EMISSIONS:  
 
• SW1(P) ….. located on the Mullaghanoe River 147,531E 302219N   
 

 
 

 38



 
Storm Overflows 
 

SW2.  
A storm flow operates at the treatment plant.  Anything greater 
than 3DWF, overflows a raked bar screen, into a storm sump.  
Two Screw type pumps lift the excess flow into a chamber where it
is discharged to the Mullaghanoe River. 

 

SW3. Located on the S

W4. Located on the Galway Road sewer, where it turns northwards at the Mullaghanoe 

W5. Located on a 225mm side branch into the Swinford Road sewer just upstream of 

pacity 

W6. Located on the main Bellaghy line, this appears to be a culvert under the N17.  
to 

. NATURE AND QUANTITIES OF FORESEEABLE EMISSIONS  

he wastewater treatment works is designed to treat the wastewater treatment to the 

s per Preliminary Report the existing Estimated throughput (including stormwater) is 

he Proposed Charlestown / Bellaghy WWTP design for year 2026 is 4000 P.E. 

o information is available on the nature and quantities of the discharges from the storm 

ll discharges take place to the Mullaghanoe River which is within the Moy  
oe River is 

hanoe is in the Western River Basin Catchment and has an overall Risk 

 of  

 
winford Road line, where it turns at the Mullaghanoe River. 

 
S
River at the end of the small laneway behind Ballyglass House. 
 
S
where it crosses the Mullaghanoe River and joins with the Galway Road sewer. 
It is proposed to eliminate this overflow as the downstream sewer has enough ca
to deal with peak storm flows from any rainfall without surcharging. 
 
S
Located at a manhole outside the petrol station, just upstream of where it discharges in
the main outfall at the railway crossing.  It connects up with a second Bellaghy line and a 
line coming from the Market Square area. 
 
2
 
T
standards required by the Urban Wastewater Treatment Regulations  
i.e. BOD 25 mg/l, COD 125mg/l and SS 35 mg/l.   
 
A
500-600m3/day. 
 
T
approximately with a BOD load of 240kg/day, and a flow of 900m3/day 
 
N
overflows. 
 
A
Catchment Special Area of Conservation, Site Code 000458. The Mullaghan
a Salmonoid river and is one of the main spawning and nursery grounds of the River 
Moy catchment. 
The River Mullag
Category under the Water Framework Directive of a 1A, at significant risk. 
Results were obtained from the E.P.A. for sampling carried out downstream
all the discharge points.  
 
 
 
 

 39



3. TECHNOLOGY FOR PREVENTION OR REDUCTION OF EMISSIONS  

missions from the waste water treatment works are monitored and the  
  

s  

urther Measures Planned to Eliminate or Reduce Emissions  

roposed works for upgrading Charlestown Sewage Treatment Plant 

 of acceptable size to cater for the proposed upgrades to the plant. 

ewer hydraulic upgrading and network extensions. 
ewer network, under future loading 

ewer Structural Rehabilitation 
tructural condition of sewers were visually assessed 

ills 

nnections, debris in the sewers, pipe breaks, 

uture proposed upgrade. 
he type of treatment to be used in the upgraded plant cannot be 

reliminary Treatment 
inary treatment of the wastewater arising from the proposed sewerage 

t and 

low measurement and influent sampling will be carried out at the Inlet works. 

econdary Treatment 
eactor process has been chosen to operate in parallel with the existing 

s 

ertiary treatment 
 achieve a tertiary standard effluent means that an additional solids removal 

r 

 
E
treatment process is constantly adjusted to maximise the efficiency of the
plant in removing any pollutants. The process, as has already been  
summarised above, is limited in removing BOD, nitrogen, phosphorou
and suspended solids from the final effluent which results in a reduction of  
harmful emissions from the treatment works.  
 
 
F
 
P
Land availability. 
The existing site is
 
S
As a result of the hydraulic modelling of the existing s
conditions a number of existing sewers will be increased in size. In total eight sewer 
hydraulic upgrades, as well as one sewer network extension to the development 
boundary is required. 
 
S
As part of the CCTV survey the s
and graded on their internal condition. The existing system is resulting in excessive sp
at the existing sewer overflows and surcharging in the existing sewers. Thus a number of 
sewers will be upgraded in the town. 
The main defects noted were faulty co
fractures and cracks infiltration. 
 
F
A complete determination of t
made at this time, however based on an initial preliminary report the following has been 
proposed. 
 
P
For the most part prelim
scheme upgrade will be independent of the secondary treatment process selected. The 
preliminary treatment process will consist of removal of plastic and rags as well as grit sil
sand from the waste stream. Screening facilities will be provided to remove inorganic, non bio-
degradable solids such as stones rags bottles timber paper etc. 
 
F
 
S
A Sequencing Batch R
aeration tank and associated secondary clarifier. Nutrient removal will also be achieved with thi
process. 
 
T
The requirement to
unit operation is required after the principal treatment process. The selection of either a sand filte

 40



or alternatively a micro-strainer was investigated. Sand filters are the preferred option in this 
instance. 
 
Sludge treatment. 
A gravity thickener, using a Picket Fence thickener is proposed followed by dewatering using a 
belt press. 
 
4. SUPERVISION OF WORKS 
 
The wastewater treatment works is staffed by a caretaker 4 hours per day. 
 
 
Measures planned to monitor emissions to the environment  
 
Sampling currently takes place at the wastewater treatment works final  
effluent manhole, in accordance with the provisions of the Urban Wastewater  
Treatment Regulations. This will continue to be the case.  
 
The Charlestown Sewerage Scheme is operated without the use of a SCADA system. 
The storm water overflow points are subject to a regular inspection and cleaning regime which 
will continue.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 41



Section 6 Conclusion 
 
While the Lavy Beg stretch of the Mullaghanoe River, downstream of Charlestown is of 
moderate – poor water quality, where the river was affected by municipal1 discharges, it 
should be pointed out that extensive forestry and moderately intensive agriculture in the 
catchment upstream of Charlestown are contributory factors.  
The main channel of the Mullaghanoe downstream of Charlestown is of Good water 
quality status, along almost its entire length to its confluence with the Main channel of 
the Moy River (SAC 002298) 
Station 0190 0.2km downstream of the Charlestown/Lavy Beg branch attained a Q 
Value of 4 in 2004, while station 0300 – Bridge 1km upstream of the Moy River SAC also 
attained a Q value of 4 indicating that municipal discharge from Charlestown via the lavy 
Beg stretch is localized in extent, and with only a minor influence on water quality of the 
River Moy SAC.  
However slight and intermittent pollution, in addition to non-compliance with the EC 
(Quality of Salmonid waters) Regulations 20072 has been reported by the EPA (2007) in 
the Mullaghanoe river.  
 
 

 

 

 

                                                           
1 M L Mc Garrigle, KJ Clabby J Lucy Interim Report on the Biological Survey of River Quality Results of the 2001 
Investigations. EPA Wexford 
2 R Smith 2008 A Report on River Water Quality in Co Mayo 2007 EPA Castlebar 
 
 

 42


	Charlestown-Bellahy - Appropriate Assessment Screening - Appendix 2 - May 2009.pdf
	part 5.pdf
	 
	Storm Overflows 
	Proposed works for upgrading Charlestown Sewage Treatment Plant 




